	Format for	F: 14-3
KSPH&IDCL	Reinforcement Steel	Rev. No. 1
	testing	Page 1 of 1

Name of work:

Date:

Name of the Contractor:

Location :

Reference to test report :

SI No	Diameter mm	Yield Stress in N –mm ²	Ultimate Stress N- mm ²	% Elongation
		should not be less than 415 N/ mm ²	should not be less than 485 N/ mm ²	should not be less than 14.5%

Note : Minimum elongation on gauge length 5.65 X (sq root of area)

Steel sample tested is OK / Not OK

Contractor

JE / AE (KSPH&IDCL)